

Parts List

Item	Part Name	Qty.	Item	Part Name	Qty.	Item	Part Name	Qty.
A	Cargo Manager Gate	1	G	5/16-18 x 3/4" Truss Head Screw	2	M	#10 Lock Washer	1
B	Cargo Manager Track	2	H	Star Washer	2	N	#10-24 Nut	1
C	Left side Tram Plate	1	I	Shoulder Bolt	1	O	3/16" Allen Wrench	1
D	Right side Tram Plate	1	J	Delrin Wheel	1	P	Cargo Nut	8
E	Gusset Bracket	1	K	1/4-20 Lock Nut	1	Q	#6 x 3/8" Truss Head	1
F	Tram Plate Stem	2	L	10-24 x 1/2" Truss Head Screw	9			

